SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042406-07B

LTE Band 25/ 3MHz
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Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 946.51904 MHz -47.08 dBm -34.08 dB 30,000 MHz 1,000 GHz 1.000 MHz 935.28486 MHz -47.15 dBm -34.15 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.63661 GHz -47.40 dBm -34.40 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.49892 GHz -47.04 dBm -34.04 d&
1,920 GHz 3,000 GHz 1.000 MHz 2.51146 GHz -46.14 dBm -33,14 dB 1,920 GHz 2,000 GHz 1.000 MHz 2,49887 GHz -46.13 dBm -32.13 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.99292 GHz -42.05 dBm -29.05 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.98942 GHz -42,17 dBm -29.17 db
9.000 GHz 13.000 GHz 1.000 MHz 10.61405 GHz -41.49 dBm -28.49 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.62505 GHz -41,59 dBm -28.59 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.83253 GHz -39.11 dBm -26.11 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.83953 GHz -30.01 dBm -26.01 dB&
— —_— ~ —
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Range Low | Range Up RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1,000 MHz 974,55022 MHz -47.06 deém -34.06 d&
1,000 GHz 1.840 GHz 1.000 MHz 1.50816 GHz -46.87 dBm -33.87 dB
1,920 GHz 3.000 GHz 1.000 MHz 2,51830 GHz -46.26 dBm -33.26 dB
3.000 GHz 9.000 GHz 1.000 MHz 65.91142 GHz -42.13 dBm -29.13 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.59755 GHz -41.37 dBm -28.37 dB
13.000 GHz 19.500 GHz 1.000 MHz 15.84853 GHz -39.13 dBm -26.13 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042406-07B

LTE Band 25/ 5MHz

Lowest Channel / QPSK Middle Channel / QPSK
pectru . pectrul L
Ref Level 0.00 dBm  Offset 12.00 dB Mode Auto Swesp Ref Level 0.00 dBm Offset 12,00 dB Mode Auto Swesp
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Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 9B86.66917 MHz -46.86 dBm -33.86 dB 30,000 MHz 1,000 GHz 1.000 MHz 919.77261 MHz -47.14 dBm -34.14 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.63031 GHz -47.48 dBm -34.46 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.49976 GHz -47.22 dBm -34.22 dg
1,920 GHz 3,000 GHz 1.000 MHz 2.50139 GHz -45,95 dBm -32,95 dB 1,920 GHz 2,000 GHz 1.000 MHz 2.07283 GHz -46.13 dBm -32.13 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.85792 GHz -42.12 dbm -29.12 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.93242 GHz -41.96 dBm -28.96 db
9.000 GHz 13.000 GHz 1.000 MHz 10.60955 GHz -41.39 dBm -28.39 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.57955 GHz -41.42 dBm -28.42 dB
13.000 GHz 19,500 GHz 1.000 MHz 17.89337 GHz -39.05 dBm -26.05 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.84403 GHz -20.05 dBm -26.05 dB
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Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1,000 MHz 908.62319 MHz -47.03 deém -34.03 d&
1,000 GHz 1.840 GHz 1.000 MHz 1.50606 GHz -46.74 dBm -33.74 dB
1,920 GHz 3.000 GHz 1.000 MHz 2,51218 GHz -46.08 dBm -33.08 dB
3.000 GHz 9.000 GHz 1.000 MHz 5,99892 GHz -41.93 dBm -28.93 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.58855 GHz -41.44 dBm -28.44 dB
13.000 GHz 19.500 GHz 1.000 MHz 15.82703 GHz -39.10 dBm -26.10 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042406-07B

LTE Band 25/ 10MHz
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Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 974.06547 MHz -47.15 dBm -34.15 dB 30,000 MHz 1,000 GHz 1.000 MHz 852.39130 MHz -47.22 dBm -34.22 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.59211 GHz -47.49 dBm -34.49 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.49934 GHz -47.09 dBm -34.08 d&
1,920 GHz 3,000 GHz 1.000 MHz 2.63850 GHz -46,31 dBm -33.31 dB 1,920 GHz 2,000 GHz 1.000 MHz 2.50175 GHz -46.13 dBm -32.13 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.94642 GHz -42.16 dBm -29.16 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.91792 GHz -42,01 dBm -29.01 db
9.000 GHz 13.000 GHz 1.000 MHz 10.59155 GHz -41.60 dBm -28.60 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.60805 GHz -41,54 dBm -28.54 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.82603 GHz -39.08 dBm -26.08 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.77554 GHz -38,97 dBm -25.97 de
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Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1,000 MHz 936.,25437 MHz -47.16 dBém -34.16 dB
1,000 GHz 1.840 GHz 1.000 MHz 1.73274 GHz -47.40 dBm -34.40 dB
1,920 GHz 3.000 GHz 1.000 MHz 2,97967 GHz -45.89 dBm -32.89 dB
3.000 GHz 9.000 GHz 1.000 MHz 5.93292 GHz -42.22 dBm -29.22 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.59755 GHz -41.47 dBm -28.47 dB
13.000 GHz 19.500 GHz 1.000 MHz 15.82403 GHz -39.09 dBm -26.09 dB
-r i
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042406-07B

LTE Band 25/ 15MHz

Lowest Channel / QPSK Middle Channel / QPSK
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Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 932.86107 MHz -47.18 dBm -34.18 dB 30,000 MHz 1,000 GHz 1.000 MHz 961.94653 MHz -47.05 dBm -34.05 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.58330 GHz -47.31 dBm -34.31 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.49766 GHz -46.50 dBm -33.50 d&
1,920 GHz 3,000 GHz 1.000 MHz 2,49995 GHz -45,89 dBm -32,80 dB 1,920 GHz 2,000 GHz 1.000 MHz 2.49239 GHz -46.30 dBm -32.30 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.94292 GHz -42.12 dbm -29.12 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.92542 GHz -42.23 dBm -29.23 db
9.000 GHz 13.000 GHz 1.000 MHz 10.58455 GHz -41.32 dBm -28.32 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.59855 GHz -41.,62 dBm -28.62 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.78854 GHz -38.99 dBm -25.99 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.84503 GHz -30.02 dBm -26.02 dB
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30.000 MHz 1,000 GHz 1,000 MHz 943,52574 MHz -47.05 deém -34.05 dB
1,000 GHz 1.840 GHz 1.000 MHz 1.50438 GHz -46.44 dBm -33.44 dB
1,920 GHz 3.000 GHz 1.000 MHz 2,98542 GHz -46.23 dBm -33.23 dB
3.000 GHz 9.000 GHz 1.000 MHz 5.91242 GHz -41.96 dBm -28.96 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.58105 GHz -41.47 dBm -28.47 dB
13.000 GHz 19.500 GHz 1.000 MHz 15.79653 GHz -39.13 dBm -26.13 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042406-07B

LTE Band 25/ 20MHz
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Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 976.57401 MHz -47.13 dBm -34.13 dB 30,000 MHz 1,000 GHz 1.000 MHz 836.87906 MHz -47.16 dBm -34.16 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.61100 GHz -47.45 dBm -34.45 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.49556 GHz -47.03 dBm -34.03 d&
1,920 GHz 3,000 GHz 1.000 MHz 2.50894 GHz -46.34 dBm -33,34 dB 1,920 GHz 2,000 GHz 1.000 MHz 2.43663 GHz -45.,35 dBm -32.85 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.51842 GHz -41.96 dBm -28.96 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.90042 GHz -42.14 dBm -25.14 db
9.000 GHz 13.000 GHz 1.000 MHz 10.60055 GHz -41.43 dBm -28.43 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.62855 GHz -41.,62 dBm -28.62 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.81403 GHz -38.97 dBm -25.97 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.77854 GHz -20.08 dBm -26.08 d&
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30.000 MHz 1,000 GHz 1,000 MHz 983,27586 MHz -47.00 dem -34.00 d&
1,000 GHz 1.840 GHz 1.000 MHz 1.49934 GHz -43.87 dBm -30.87 dB
1,920 GHz 3.000 GHz 1.000 MHz 2,98686 GHz -46,.34 dBm -33.34 dB
3.000 GHz 9.000 GHz 1.000 MHz 5.92642 GHz -42.04 dBm -29.04 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.58705 GHz -41.63 dBm -28.63 dB
13.000 GHz 19.500 GHz 1.000 MHz 17.89387 GHz -39.03 dBm -26.03 dB
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG042406-07B

Frequency Stability

Test Conditions LTE Band 25 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0007
40 Normal Voltage 0.0036
30 Normal Voltage 0.0010
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0007
0 Normal Voltage 0.0058

-10 Normal Voltage 0.0013 PASS
-20 Normal Voltage 0.0065
-30 Normal Voltage 0.0013
20 Maximum Voltage 0.0011
20 Normal Voltage 0.0007
20 Battery End Point 0.0032

Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.35 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FG042406-07B

LTE Band 26

Peak-to-Average Ratio

Mode LTE Band 26 / 15MHz
Mod. QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Result
Middle CH 4.41 5.57 6.20 PASS
TEL : 886-3-327-3456 Page Number : A26-1 of 31

FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042406-07B

LTE Band 26 / 15MHz / QPSK

LTE Band 26 / 15MHz / 16QAM
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TEL : 886-3-327-3456
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042406-07B

26dB Bandwidth

Mode LTE Band 26 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH 123 | 122 | 298 | 3.04 | 494 498 | 969 | 973 | 1448 | 1439 | - -
Mode LTE Band 26 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH 1.22 - 3.03 - 4.85 - 9.71 - 1421 - - -
TEL : 886-3-327-3456 Page Number 1 A26-3 of 31

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG042406-07B

LTE Band 26

Middle Channel / 1.4MHz /

Middle Channel / 1.4MHz / QPSK

16QAM

Ref Level 30.00 cbm  Offset 10,60 db = RBW 30 khz RefLavel 30.00 dbm  Offset 10.60 db = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30de SWT  63.2ps @ VBW 100kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 33 dBm)| ™M1[1] 14.95 dBm)
836.61190 MHz £36.19230 MHZ,
20 20
- ¥ ndB 26.00 dB)| i ndB 26.00 dB|
04 At AN e 1.230800000 MHz 04 P Y, SrvN T 1.222400000 MHz,
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 836.6110 MHz 15.33 dam nd8 down 1.2308 MHz ML £36.1923 MHz 14.35 dam nd8 down 1,224 MHz
T 1 935.8846 MHz -10.38 dBm nd8 26.00 dB TL L £35.8874 MHz -11.82 dam n 26,00 d8
T2 1 837.1154 MHz -10.70 d8m Q factor 679.7 T2 1 837.1098 MHz -11.72 d8m Q factor 684.1
L U J wa L JU J L]

Middle Channel / 3MHz / QPSK

Middle Channel /

3MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 10,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.61 dBm) 15.08 dBm)
M1 837.50100 MHz 836.97350 MHZ,
= - nap % 26.00 dB @ i 26.00 dB
o [ —he Sy 2.979000000 MHZ 04 o e A et - 2.039000000 MHZ]
7 Q factor 281.1 T Q factor 275.4
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CF B836.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 837.501 MHz 17.61 dam nd8 down 2,379 MHz ML L 35,9735 MHz 15.88 dam nd8 down 3.039 WAz
T 1 835.0135 MHz -8.12 dBm nd8 26.00 dB TL L B35.0015 MHz -9.99 dBm nd8 26,00 d8
T2 1 837.9925 MHz -8.23 dBm Q factor 281.1 T2 1 B3B.0405 MHz -9.94 dBm Q factor 275.4
L U J wa L JU J L]

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Spectrum pectrum
Ref Level 30.00 cbm  Offset 10,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.68 dBm) ™M1[1] 13.65 dBm)
835.28100 MHz 836.11000 Mz
= e ndB 26.00 dB)| @ "!l ndB 26.00 dB|
10d 0 A N ke, BB o5y e - 4.935000000 "le 104 Ao s AL nm B, A e, 4.975000000 MHz|
T Q factor \ 169.3 F\ Q factor | 168.1
0d / \ 0 d N
T I
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20 d . A 20 d
o / \ / 1
By WVl bk i AP - et e - ~
- L e o e vy
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-60 d 60 d
CF B36.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 835.281 MHz 14.68 dam nd8 down 4.935 MHz ML 36,11 MHz 13.65 dBm ndB_down 4,975 MRz
TL 1 834.032 MHz -11.11 dam nd8 26.00 dB TL L 34,032 MHz -12.11 dém 26.00 dB
T2 1 838.968 MHz -11.53 dam Q factor 169.3 T2 1 B39.007 MHz -12.46 dBm 168.1
L U J wa L JU J L]
TEL : 886-3-327-3456 Page Number 1 A26-4 of 31
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG042406-07B

LTE Band 26

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

) )
Ref Level 30.00 cbm  Offset 10,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
16.28 dBm)| MI[1] 16.18 dBm
8384180 MHZ N 1240 MHZ]
20 20
L - 26.00 dB N nd 26.00 dB
- Rt A 9.690000000 MHZ, 04 Y | D e T 9.730000000 MHZ|
7 qQ factor oy 86.5 qQ factor v 85.5
od [ \ 0 d | \
T ! { ¥
10 df — -10 o - -
/ [ )
1
204
7 T
N )
-, N "\ o~ L
S~ LS P
i =
40 d -40 de
50 df 50 d
&nd 60 d
CF B836.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 838,418 MHz 16.28 dam nd8 down 9.50 MHz ML £32.324 MHz 16.18 dam nd8 down 9.73 WHz
T1 1 831.645 MHz -9.60 dBm nd8 26.00 dB T1 L B31.625 MHz -9.46 dBm nd8 26.00 dB
T2 1 841.335 MHz -9.41 dBm Q factor 86.5 T2 1 B41.355 MHz -9.95 dBm Q factor 85.5
L I 4 [S JL 4 -

Middle Channel /

15MHz / QPSK

Middle Channel / 15MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 10,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 5.17 dBm)| ™M1[1] 13.07 dBm)
31,4950 MHzZ 35,0010 MHz
20 20
Y - ndB 26.00 dB ndB 26.00 dB
04 A e S M 1 P B 14.476000000 MHZz 0d . A BB A, 14.386000000 MHZ
f Q factor N 57.4) #. 'Q fackor \‘ 58.0
d | 4
a o
| ! 1
¥, o
10 d - -10 di —
7 T 7 T‘
| {
20 d = lk 20 di r S
] \
AN P b A \ AT, N (N e
- e - - — S v \ —
A -
-40 ds -40 di
50 d -50 di
-60 d 60 d
CF B36.5 MHz 1001 pts Span 90.0 MHz CF 836.5 MHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 831.435 MHz 15.17 dBm ndB_down 14.476 NMHz ML E35.001 MHz 13.07 dBm ndB_down 14,386 MHZ
TL 1 829.277 MHz -11.02 dam nd8 26.00 dB T1 L £20.187 MHz -13.01 dam nd8 26.00 dB
T2 1 843.753 MHz -11.23 dém Q factor 57.4 T2 1 B43.573 MHz -12.39 dém Q factor 58.0
L I 4 - [S JL 4 -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042406-07B

LTE Band 26

Middle Channel / 1.4MHz / 64QAM

Middle Channel / 3MHz / 64QAM

Ref Level 30.00 cbm  Offset 10,60 db = RBW 30 khz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] ™M1[1] 15.20 dBm)
835.30720 MHZ,
20 20 i+
T nde 26.00 dB)| ¥ ndB 26.00 dB|
g A . B 1.222400000 MHZ| 0d o e N N s an il TN W P 3.027000000 MHZ|
Qfactor '\ 684.4) 7 Q factor \ 276.0)
i
0 0 d /
f | i
Lo T
nd A 2 0d 4
f \ f' \
20 df 4 ‘\ 20 df 1 -
/ N |
A g eV b A — e o -
= - _— =0
40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 836.6035 MHz 13.94 dBm nd@ down 1.2224 MH2 M1 1 B835.3072 MHz 15.29 dBm nd@ down 2,027 MHZ
T1 1 835.8874 MHz -11.68 dam nd8 26.00 dB T1 L £34,9835 MHz -10.37 dbm nd8 26,00 d8
T2 1 837.1098 MHz -12.19 dém Q factor 684.4 T2 1 B83B.0105 MHz -10.64 dBm Q factor 276.0
L I 4 - [S JL 4 -

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 10,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att a0de SWT 19ps @ VBW 300 kHz  Mode Auta FFT o Att a0de SWT  12.6ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 3.23 dBm)| MI[1] 14.97 dBm
837.01900 MHz 833.9230 MHz
20 T nde 26.00 dB| @ nde 26.00 dB)
X 5
n N N B 4.845000000 MHz| By 9.710000000 MHZ|
d Pp A dl iy,
W 7 = rrdoror Y 172.8] 0 7 Q factor ) 85.8
i Il \ i { 1
o . 0
f 1 J
i8] 2 i
-10 df 7 i -10 If
204 1 \ 20d .
/ \ ~ / S
e VAN ne e PO N S s P o
I TS W
40 d -40 de
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 837.018 MHz 13.23 dam nd8 down 4.845 MHz ML L £32.323 MHz 14.97 dam nd8 down 9.71 Wz
T1 1 834.072 MHz -12.91 dbm nd8 26.00 dB T1 L B31.585 MHz -10.75 dBm nd8 26,00 d8
T2 1 838.918 MHz -12.58 dém Q factor 172.8 T2 1 B41.295 MHz -11.28 dém Q factor 85.8
L I 4 - [S JL 4 -

Middle Channel / 15MHz / 64QAM

ctrum &3
Ref Level 30.00 cbm  Offset 10,60 db = RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT
SGL Count 100/100
(@ 15k Max
13.04 dBm
839.6470 MHz
= 26.00 dB
104 14.206000000 MHz|
T = 59.1
od :
!
N
-10d o
204 . !
e ol \
30t e . 7
oo Dyt e,
40 df
50 df
-6 df
CF B836.5 MHz 1001 pts Span 40,0 MHz
Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
M1 1 839.647 MHz 13.04 dBm nd@ down 14.206 MHz
T1 1 829.427 MHz -13.46 dm nd8 26.00 dB
T2 1 843.633 MHz -13.23 dém Q factor 59.1
L L J L]

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042406-07B

Occupied Bandwidth

Mode LTE Band 26 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH 1.09 | 110 | 273 | 272 | 449 | 452 | 899 | 899 | 1343 | 13.40 | - -
Mode LTE Band 26 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH 1.09 - 2.72 - 4.48 - 8.99 - | 13.43 - - -
TEL : 886-3-327-3456 Page Number 1 A26-7 of 31
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG042406-07B

LTE Band 26

Middle Channel / 1.4AMHz / QPSK Middle Channel / 1.4AMHz / 16QAM

ctrum &3 pectrum &3
Ref Level 30.00 cbm  Offset 10,60 db = RBW 30 khz RefLavel 30.00 dbm  Offset 10.60 db = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 21 dBm)| ™M1[1 14.76 dBm)
- e 836.27900 MHz - 836.41890 MHZ,
o Occ B 1085314685 MHz 1096503497 MHz,
A R T
104 A v IS 104
od 3 od 7
" ] \
\
10 d \ 10 di L 1
/
20d 1
e | NN A s .
v A A i M ™ T m
40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835.279 MHz 15.21 dam ML L 35,4160 MHz 14,76 dam
T 1 835.95455 MHz .47 dBm Oce Bw 1.085314685 MHz TL L 835.95455 MHz 7.51 dam Oce Bw 1.096503497 MHz
T2 1 837.03986 MHz 8.57 dam T2 1 837.05108 MHz 6.99 dam

L U

Middle Channel / 3MHz / QPSK

Mi

ddle Channel /

3MHz / 16QAM

L I

ctrum = rectrum =
Ref Level 30.00 cbm  Offset 10,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 16.19 dBm) ™M1[1 15.47 dBm)
. 835.28920 MHz 837.42310 MHZ,
= . . 2.727272727 MHz @ 2.715284715 MHZ
SN | A2 TLA e e
10d % 104 ¥ e
o d 4 A 0 d L
1 v 7 \
10 df ' 10 ol / \\
/ i \
20 d s 20 d >
| L s ——
E = =
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835.2892 MHz 16.19 dam ML 37,4231 MHz 15.47 dam
T 1 835.13337 MHz 10.69 dBm Oce Bw 2.727272727 MHz TL L 835.14535 MHz 9.45 dBm Oce Bw 2.7152B4715 MHz
T2 1 837.86064 MHz 10.36 dam T2 1 837.86064 MHz 8.80 dam
L U J wa L JU J ]
ectrum -
Ref Level 30.00 GBm  Offset 10,00 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 10.60 db @ RBW 100 khz
o att a0de SWT 105 @ VBW 300 kHz  Mode Auta FFT o att 30de SWT 16 ps @ VBW 300 kHz  Mode Auta FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 14.36 dBm) 14.09 dBm)
837.40900 MHz 836.72000 MHZ,
= t{:\:ﬂw 4.485514486 MHz @ 4.515484515 MHZ
g AT VA NP SEV) Pnamgs 104 N T L e
] 1 { |
od / L 0 di ]
/ Y /
-10 . -10 d
204 20d J,{ L
Ll vy D wm S R
E Y - T
40 df -40 di
50 df 50 d
60 d -60 di
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 837.408 MHz 14,36 dam ML 36,72 MHz 14.09 dam
T 1 834.25225 MHz 7.78 dBm Oce Bw 4,485514456 MHz TL L 834.23227 MHz 8.65 dBm Oce Bw 4.5154B4515 MHz
T2 1 838.73776 MHz 8.74 dam T2 1 838.74775 MHz 8.54 dam

L U

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042406-07B

LTE Band 26

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Ref Level 30.00 cbm  Offset 10,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
17.17 dBm 15.41 dBm)|
839.6570 MHz 8324440 MHz
= N £.991008991 MHz @ Y £.991008991 MHZ
A e AT e
104
) 4 / \
1 ! f t
\ | \
10 di / |
A Y
\ / \
20d —
. Ve N
e ey e
40 df -40 di
50 df 50 d
60 d -60 di
CF B836.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 839,657 MHz 17.17 dam ML 32,444 1HZ 15.41 dam
T1 1 832.0045 MHz 10.61 dBm Oce Bw £.991008951 MHz T1 L 5319845 MHz 9.76 dBm Oce Bw £.991008991 MHz
T2 1 840.9955 MHz 11.07 dam T2 1 840.9755 MHz 8.54 dam
L I 4 [S JL 4 -

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 10,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 1 aBm) 13.08 dBm)
834.4020 MHz
= B 7 Occ B 13.426579427 MHz @ (& 13.996604
w0 i WL WL PP Sy I} 04 - Aot . I
{ \ |
od } 0 di ]
1 i
/ | \
10 df / -10 o
| \‘ { \
20 d ) 20 d L‘l
L . BT e L P
L \fh AN Jim A
~ N,
40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 40,0 MHz CF 836.5 MHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 834.402 MHz 14,34 dam ML L 34,752 MHZ 13.08 dam
T1 1 829.7567 MHz 9.00 dBm Oce Bw 13.426573427 MHz T1 L 820.5167 MHz 7.71 dBm Oce Bw 13.396603397 MHz
T2 1 843.1833 MHz 9.59 dam T2 1 843.2133 MHz 8.40 dam
L I 4 - [S JL 4 -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FG042406-07B

LTE Band 26
Middle Channel / 1.4AMHz / 64QAM Middle Channel / 3MHz / 64QAM

ctrum &3 pectrum &3
Ref Level 30.00 cbm  Offset 10,60 db = RBW 30 khz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
| ™Mi[1 12.78 dBm) 14.80 dBm)|
0 836.51400 MHz - 837.93320 MHz
| Occ B 1.088111888 MHz 2.715284715 MHz
d \ e A | A d U s 41
0 N 10 ¥ -
\
0d 0 d / \
/ \ /
-10 df ,f \, -10 de L
) i
/
20 d f \
. ~
R o P N ]
IS et N o
40 df -40 di
50 d 50 d
-60 d 60 d
CF B36.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835.514 MHz 12.78 dam ML L 837.3232 MHz 14,80 dam
TL 1 835.95734 MHz 8.72 dBm Oce Bw 1.088111688 MHz T1 L 835.13936 MHz 8.67 dBm Oce Bw 2.7152B4715 MHz
T2 1 837.04545 MHz 7.46 dam T2 1 837.85465 MHz 8.22 dom
L I 4 [S JL 4 -

Middle Channel / 5MHz / 64QAM Middle Channel / 10MHz / 64QAM

ctrum = rectrum =
Ref Level 30.00 cbm  Offset 10,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 12.26 dBm) 13.18 dBm)
- 838.45800 MHz - 1630 MHZ,
OccBw M 4.475524476 MHz £.991008991 MHZ
R e ]
- FH WP e .. o e, e 2
/ / A
0 0 d ! |
7 ] [
-10 df ; -10 d
7 \ 1
204 L T
—
N /
A, o \ L
v ‘ P, P
40 df -40 di
50 d S0 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 838,458 MHz 12,26 dam ML B32.163 MHz 13.18 dam
T1 1 834.25225 MHz 7.16 dBm Oce Bw 4,475524476 MHz T1 L 8319845 MHz 8.34 dBm Oce Bw £.991008991 MHz
T2 1 838.72777 MHz 6.72 dom T2 1 840.9755 MHz 7.61 darm
L ] J - \ JU J ) wo

Middle Channel / 15MHz / 64QAM

Ref Level 30.00 dém  Offset 10,80 dB & RBW 300 kHz

lo Att 30ds SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SEGL Count 100/100

(@ 17k Max

MIL1] 12.67 dBm
20 893.5330 MHz|
Mt Oce Bw 13.426573427 MHz|

AP

' AVARTA WY A

60 df

CF B836.5 MHz 1001 pts Span 40,0 MHz
Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
M1 1 833.533 MHz 12.67 dBm
T1 1 829.7867 MHz 7.59 dm Oce Bw 13.426573427 MHz
T2 1 843.2133 MHz 7.21 dam

TEL : 886-3-327-3456 Page Number 1 A26-10 of 31
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042406-07B

Conducted Band Edge

LTE Band 26 / 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Spectru || spectrum
Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.80 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHE GHEEKABS PABS
. . x ABS Li SPURIDUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PAES 20 chine m 5
10 dBm [\ 10dBm l Wl
0de ] \ 0 dem ]
-10 d&m { -10 dBm
SPURIOUS INE_ABS \ J!
20 dem %‘h\ 20 dem
-30 dem I 30 da:’/ L
-40 dam M’.’“‘,\ 40 deglf !
-50 dBm fl\ e ‘\,;EJB’:; \"«v
AN e ”‘“"Wﬂ Nk
" B [
-dBm of -60 dem T
Start 815.0 MHz 3003 pts Stop 826.0 MHz | ||['Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious E'"iSSi“TS | | | | Spurious Emissions
Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Fraguenc | _Powerabs |  Alimit
815.000 MHz 823.000 MHz 100.000 kHz 821.54146 MHz -45.36 dBm -32.36 d 547.000 MHz ﬁsﬁ%mz 100.000 kHz a:?ﬂg MAz 19.90 dBm -mwl
823.000 Mrz | 824,000 Mhz 20.000 kiz £23,93550 MHz -29.06 dém -16.06 d& 849,000 MHz 850,000 MHz 20,000 kHz £49,00050 MHz -27.08 dBm -14.98 dB
£24.000 MHz 526000 MHz 100.000 kHz 824.27073 MHz 20.10 dem -9.90 d& 850.000 MHz 860.000 MHz 100.000 kHz 85146354 MHz -45.54 dBm -36.54 db
Y
i 1 P

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

2:20:09

ectrum T || spectram
Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30,00 dém Offset 10.80 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr [01 avgpur
Limit #heck BAES | SPURIGIECHNEKABS PAES
¥ ; ; Aks Line _§PURIDUS_LINE_ABS PAS
20 ghine —FPURIOUS_|INE_ABS P 20 gbine 5
10 dém " \ 0 dBF&Mh\
0dB f/ \ 0 UBJ il
-10 dem | -10 dpm
SPURIOUS_LINE_ABS ‘ \ \
20 dam i -20 dBm
-30 dém r vl dam
-40 dem P P -40 dBm UIL
wal }
-50 dam - -50 dem
-Aw-—-"‘/ i
-l -60 dBm
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
815.000 MHz 923,000 MHz 100,000 kHz 822,86813 MHz -39.76 dém -26.76 de 847.000 MHz 849.000 MHz 100.000 kHz 847.87213 MHz 12.44 dBm -17.56 d&
823.000 MHz 824,000 MHz 20.000 kHz 823.99950 MHz -34.33 dBm -21.33 dB 543,000 MHz 850,000 MHz 20.000 kHz 540,07343 MHz -33.42 dbm -20.42 dB
824.000 MHz 526,000 MHz 100,000 kHz 825,04795 MHz 12.00 dBm -18.00 dB 550.000 MHz 860,000 MHz 100.000 kHz 850.00500 MHz -37.49 dbm -24.43 db
—
Y
il A I [| o

Date:

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042406-07B

LTE Band 26 / 1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum || spectrum
Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.80 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHE GHEEKABS PABS
1 5 5 ABS Li SPURIDUS, INE_ABS PAS
20 ghine —BPURIOUS_LINE_ABS PAES [\ 20 chine {. 5
10 dBm | 10 dBm ‘ \\
0de ! 0 dem /
-10 d&m l -10 dBm
SPURIOUS INE_ABS \ J
-20 dem L\ 20 dBm
-30 dem H -30 dBm j \
40 dBm l‘lw -40 dRn
-50 dBm /‘LM ”]’f ‘Jle, Wﬁ[ \h"k\ r\
A - o
den 1/ 50 dem A
Start 815.0 MHz 3003 pts Stop 826.0 MHz ||| 'Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
815.000 MHz 823.000 MHz 100.000 kHz 821.54146 MHz -45.72 dém -32.72 d8 547.000 MHz 849.000 MAz 100.000 kHz 848.75724 MHz 19.13 dbm -10.87 db
823.000 Mrz | 824,000 Mhz 20.000 kiz £23,99550 MHz -29.59 dém -16.59 d& 849,000 MHz 850,000 MHz 20,000 kHz £49,00050 MHz -28.25 dBm -15.25 dB
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815.000 MHz 923,000 MHz 100,000 kHz 9822,99600 MHz -38.52 dém -25.52 de 847.000 MHz 849.000 MHz 100.000 kHz 848,35165 MHz 11.23 dBm -18.77 d&
823.000 MHz 824,000 MHz 20.000 kHz 823.99950 MHz -34.82 dBm -21.82 dB 543,000 MHz 850,000 MHz 20,000 kHz 849,07542 MHz -33.04 dBm -20.04 dB
824.000 MHz 826.000 MHz 100.000 kHz 825.05794 MHz 11.12 dém -18.88 d& 850.000 MHz 860.000 MHz 100.000 kHz 850,00500 MHz -38.85 dBm -25.85 db
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823.000 Mrz | 824,000 Mhz 20.000 kiz £23,599550 MHz -30.7 dém -17.79 d8 849,000 MHz 850,000 MHz 20,000 kHz £49,00050 MHz -29.60 dBm -16.60 dB
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815.000 MHz 823,000 MHz 100,000 kHz 822,98801 MHz -39.10 dBm -26.10 dB 847.000 MHz 849.000 MHz 100.000 kHz B848.53746 MHz 10.36 dBm -19.64 d&
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815.000 MHz 823.000 MHz 100.000 kHz 821,53347 MHz -45.65 dBm -32.65 d& 546.000 MHz 849.000 MAz 100.000 kHz 548.80070 MHz 18.06 dBm -11.04 dB
823.000 Mrz | 824.000 Mhiz 30.000 kHz £23,599550 MHz -23.60 dém -10.60 d& 849.000 MHz 850,000 MHz 30,000 kHz £49,00050 MHz -23.86 dBm -10.86 dB
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815.000 MHz 923,000 MHz 100,000 kHz 822,78022 MHz -35.44 dBm -22.44 de 846.000 MHz 849.000 MHz 100.000 kHz 847.02647 MHz 6.81 dBm -23.19 d&
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LTE Band 26 / 5MHz / QPSK
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Report No. : FG042406-07B

LTE Band 26 / 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB
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823.000 MHz 524.000 MHz 50.000 kHz 823.98551 MHz -25.75 dBm -12.79 dB 349,000 MH= 850.000 MHz '50.000 kHz 849.00050 MHz -24.00 dBm ~11.99 dB
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SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURIGNE CHNEKABS PABS
1 5 5 ABS Line SPURIOUS, INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PABS /! 20 dhim
10 dem [ 10 dém ‘q
- ] J
B b
-10 d8m \ -10 dBm .l‘ f
SPURIOUS INE_ABS k !l
20 dem ¥ 20 dem

-30 dBm i

| e T

n 40 dBm ‘ﬁ J ‘H*‘
Yy LA \\W A

50 detf = -

40 dem j

-50 dém

al
e ~ J\U\_W_‘MII

Start 815.0 MHz 3003 pts Stop 829.0 MHz Start 844.0 MHz 3003 pts
purious Emissions

Rangelow | RangeUp | RBW | Freguency |  Powerabs | ALimit

Stop 860.0 MHz

Spurious Emissions

Rangelow | Rangeup | RBW | Freguency | pPowerabs | ALimit
§15.000 MHz 523,000 MHz 100.000 kHz 821,63736 MHz -45.01 dBm -32.01 d8 544.000 MHz 849,000 MHz 100.000 kHz 848,66783 MHz 17.92 dBm -12.08 dB
£23.000 MHz 824,000 MHz 50.000 khz 823,99550 MHz -27.41 dém 144108 949.000 MHz 850,000 MHz 50.000 kHz 840,00050 MHz -24.70 dBm -11.70 d8
824.000 MHz £29.000 MHz 100.000 kHz 624.36214 MHz 18.30 dBm ~11.70 d8 850.000 MHz 860.000 MHz 100.000 kHz 85135365 MHz -49.41 dbm -36.41 db

]" 1

i

Date:

Lowest Band Edge / Full RB Highest Band Edge / Full RB

] o
Spectru Spectrum
Ref Level 30.00 dBm  Offset 10,80 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.80 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGHEGHBEKARS_ PABS
s 3 3 AkS Line _$PURIOUS_LINE_ABS PAS:
20 ghilie ~FPURIOUS_LINE_ABS P 20 gbine s
10 dem 10 dBm:
i s i " . o
0ds { L {|f o dem
-10 dém - \ 10 dem
SPURIOUS_LINE_ABS ( \
20 dBm T \ 20 dBm H
-30 dBm / -30 dem
-40 dem e, 40 dem k
L] T
50 dB M=~ = -50 dem
60 dBém -60 dBm
Start 815.0 MHz 3003 pts stop 829.0 MHz_| ([ Start sa4.0 Mz 3008 pts Stop 860.0 Mz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£15.000 MRz 523,000 MHz 100,000 kHz 522,90809 Mhz 36,66 dem ~23.66 db 544000 MHz 849,000 MHZ 100,000 kA2 846.66464 MOz +.52 dbm 25.45 dB
£23.000 MHz 824,000 MHz 50.000 khz 823,99950 MHz -33.85 dém -20.85 8 949.000 MHz 850,000 MHz 50.000 kHz 849,00350 MHz -34.54 dBm -21.54 dB
824.000 MHz £29.000 MHz 100.000 kHz 62445205 MHz .36 dm =25.64.d8 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -39.76 dbm -26.76 db
Y
) i )
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042406-07B

LTE Band 26 / 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum || spectrum 7
Ref Level 30.00 dBm  Offset 10.80 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 10.80 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHIE CHBEKABS_ PABS
1 5 5 ABS Li SPURIOUS, INE_ABS PASS
20 dIB’I'F“H PURIOUS INE_ABS PABS 20 ﬂB;':i‘p S r
10 dBm \l 10 dBm / Wl\
ode l 0 dem ] \
-10 dem -10 dBm |
SPURIDS. LINE 2% K B
-20 dem I ‘ 20 dBm } i
-30 dBm t \ n -30 dBm ,\ 7 |
; 4 ] f J Rl
40 dem v T s 40 dBm h L
> ol A \
50 dam ! l"\H M"f\\ 1 o 7 m —% B o r— : - -
\ WY T/
n N JUL ol AT ] N VAP YAt N
E: -60 dem P
Start 815.0 MHz 3003 pts Stop 834.0 MHz ] ||['Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
—Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Fraguenc | _Powerabs |  Alimit
£15.000 MAz 523,000 MHZ 100,000 kAz §21,90110 MHz -45.68 dem -32.68 06 539,000 MHz 8 o0 e 100 000 kHz e T 20,01 dBm _QWI
523.000 MHz | B94.000 MHz 160.000 khz 823,586851 MHz -33.23 dém -20.29 d8 849,000 MHz | 850000 MHz 100,000 kHz 849,00450 MHz -31.08 dBm -13.98 dB
£24.000 MHz 534,000 MHz 100.000 kHz 62461439 MHz 20.09 dBm -9.01 d& 850.000 MHz 860.000 MHz 100.000 kHz 85286214 MHz -48.81 dBm -35.81 dB
T
i J1 £

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ﬁ ] o
Spectru Spectrum v
Ref Level 30.00 dBm  Offset 10,80 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 10.80 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGHE GLNEKABS_ PAES
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
20 dBm 20 dém:
10 dBm 10 dBm
ods A af s e PP A AR AN A e st P 0 Br?-‘TW PRl i e P f N, ) -
-10 dBm \ -10 dBm \
SPURIOUS_LINE_ABS I \ l
20 dem 30 dem
[ L
s 7 \
-30 dBm /J -30 dem
-40 dem e -40 dem
de | [
dam -50 dem
=60 cBm; -60 dem:
Start 815.0 MHz 3003 pts Stap 834.0 MHz || Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Law Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs |  ALimit
515.000 MAz | 823.000 MHZ 100,000 kHz 522,88412 Mnz -40.51 dém -27.61 d8 §39.000 MHz | 849,000 MMz 100,000 Kiz 341 55245 Mz 3.48 cBm -zeﬁl
523.000 MHz | B94.000 MHz 100,000 kHz 823,55151 MHz -31.40 dBm -18.40 d& 849,000 MHz | 850000 MHz 100,000 kHz £49,00350 MHz -29.36 dBm -16.36 dB
824.000 MHz £34.000 MHz 100.000 kHz 826.52248 MHz 3.45 dBm -26.55 di 850.000 MHz 860.000 MHz 100.000 kHz 850.24476 MHz -38.01 dBm -25.01 dB
]" T

i
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042406-07B

LTE Band 26 / 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum

Ref Level 30.00 dBm  Offset 10.80 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 20,00 dém  Offset 10.80 db
SGL Count 100/100

Mode Auto Sweep

@1 AvoPwr (@1 AvgPwr

Limit dheck BAES | SPURIGNE CHNEKABS PABS

. . x ABS Li SPURIOUS, INE_ABS PAS

20 ug’u_‘gn PURIOUS_)LINE_ABS PABS ZDUB;‘L.": 8 q
10 dBm l 10 dBm /‘ ]
ode J 0dem } IL
! l -10 dem ;
LINE_ABS [ \
}r \ -20 dem / ‘
Jj t ‘] -30 dBm ” ‘
; ull‘ ‘L -40 dBm nr)
A N I \ 1 A " r H Al
\ I SLE / 1T [V e 1 AL M [
W
AN U A va,h L"“ﬂ”*’“""’ flo éﬁﬁwmfw i J‘} b AV N
0 MHz 3003 pts Stop 834.0 MHz | (|| Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious Emissiurlm ‘ | | | Spurious Emissions
Range Lo Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | _Powerabs |  ALimit
15.000 MHz 823,000 MHz 100.000 kHz 821,87712 MHz -45.95 d&m -32.95 dé §39.000 MHz 849.000 MHz 100.000 kHz 848.43556 MHz 18.57 dBm -11.43 de
823.000 MHz 524.000 MHz 100.000 kHz 823.99950 MHz -34.76 dBm -21.76 dB 549,000 MH= 850.000 MHz 100,000 kHz 249.00450 MHz -32.15 dBm -19.15 dB
824.000 MHz 934,000 MHz 100.000 kHz 824.58442 MHz 19.53 dém -10.47 dB £50.000 MHz 860,000 MHz 100.000 kHz 852.81219 MHz -49.68 cBm -36.68 dB
Y
Il j £

06

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm  Offset 10.80 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 30,00 dém Offset 10.80 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHE GLNEKABS_ PARS
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
20 dBm 20 dém:
10 dém 10 dem
0de Af e P AL 0 st .
| \
-10 dBm | -10 dBm
SPURIOUS_LINE_ABS J \ \
20 dem 30 dem
[ ! U
/ Y |
-30 dBm 0 dem ;
-40 dem ‘J 40 dBm
—
PR B el M\-\\
-50 dam -50 dem
-60 dBm 50 derm
Start 815.0 MHz 3003 pts Stop 834.0 MHz ] ||('Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangeup RBW | Frequency | _Powerabs |  ALimit
E15.000 MAz 923,000 MHz 100,000 kHz 522,07203 MHz -30.80 dem -26.80 dB 539,000 MHz 849,000 MHZ 100,000 kA2 84006304 Mz > 66 dbm _27W|
523,000 MHz £24.000 MHz 100,000 kHz 82399550 MHz -35.05 dém -22.05 8 843.000 MHz 850.000 MHz 100,000 kHz 849,00549 MHz -33.39 dBm -20.39 dB
£24.000 MHz 534.000 MHz 100.000 kHz £27.39161 MHz 2.52 dBm -27.48 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -39.30 dBm -26.30 dB
.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042406-07B

LTE Band 26 / 10MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum || spectrum 7
Ref Level 30.00 dBm  Offset 10.80 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 10.80 de Mode Auto Sweep
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHIE CHBEKABS_ PABS
6 5 5 ABS Lt SPURIOUS, INE_ABS PAS
20 UIB!I'F“H PURIOUS INE_ABS PABS ZDUB;':i‘p S
10 dBm ’\l 10 dBm /ﬁ\
ode / ! 0 dBm { 1
- -10 dBm ‘
t -20 dBm !
n [
{' l‘\ ‘, -30 dBm ﬂ :
‘\
"'\ ‘L -40 dBm o
) | \
A | il | \ LA < .
JU WINPAN B b AW i
JIBPAN Al ) A o s N o "WMJ J\._
Start 815.0 MHz 3003 pts Stop 834.0 MHz ] ||['Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious E'“iSSi“'I‘S | | | Spurious Emissions
___Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangel | RBW | Fregquenc: Power Abs | ALimit
£15.000 MHz 823,000 MHz 100,000 kHz 82186513 MHz -46.01 dém -33.01 d& 535,000 Mz | 849-000 Mz 100.000 kHz 5040555 1Tz 16.03 dBm -uml
523.000 MHz | B94.000 MHz 160.000 khz 823,55650 MHz -34.62 dém -21.62 d8 849,000 MHz | 850000 MHz 100,000 kHz 849,01748 MHz -36.51 dBm -23.51 dB
824.000 MHz 834,000 MHz 100,000 kHz 524, 56444 MHz 18.24 dBm -11.76 dB 550,000 MHz B80.000 MHz 100000 kHz BE1.12988 MHz 4928 chm ~36 26 db,
Y
I it £

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.80 dB Mode Auto Sweep

Ref Level 30,00 dém Offset 10.80 db
SGL Count 100/100

Mode Auto Sweep

@1 AvaPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PARS
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
20 dBm 20 dém:
10 dém 10 dem
b . . - ~
0 I 7
|
-10 d8m } |
SPURIOUS_LINE_ABS { L \
20 dem [ I{ \
-30 dBm \ f 0 dém I
40 dem -40 dem 1"'“
e Lo
50 dam -50 dem
=60 cBm; -60 dem:
Start 815.0 MHz 3003 pts Stop 834.0 MHz ] ||('Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
E15.000 MAz 923,000 MHz 100,000 kHz 522,99600 MHz -30.02 dem -26.02 d& 539.000 MHZ 849,000 MHZ 100,000 kA2 84116284 Mz 158 dbm -ZEWI
523,000 MHz £24.000 MHz 100,000 kHz 82398651 MHz -36.42 dBm -23.42 8 843.000 MHz 850.000 MHz 100,000 kHz 849,01349 MHz -38.04 dBm -25.04 dB
£24.000 MHz 534.000 MHz 100.000 kHz £30.01598 MHz 1.43 dBm -26.57 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -42.93 dBm -25.93 dB
.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042406-07B

LTE Band 26 / 15MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.80 dB

Mode Auto Sweep

SGL Count 100/100

Ref Level 20,00 dém  Offset 10.80 db

Mode Auto Sweep

@1 AvgPwr @1 AvgPwr

Limit dheck 'AES | SPURIGNE CHNEKABS PABS

. . x ABS Li SPURIOUS, INE_ABS PAS
20 ug’u_‘gn PURIOUS_| INE_ABS PABS ZDUB;‘L.": 8 ﬂ
10 dBm i 10 dBm J {
ode l 0dem 11
10 dem -10 dBm + !
SPURIOUS_LINE_ABS r \I /J k
-20 dem 7 \ -20 dem J \
-30 dBm f \ -30 dBm ﬁ rl' L]
-40 dem -40 dBm | | ‘
w\! | \ " i i i I
-50 dBm o fr u‘ﬂ ""J\"\;ﬂ n j 9 s lw ‘i L —#\;Iﬁm T I\r )J’\l T ‘ o rnLN 10 Iﬁl
y 7 \
3 TRV !

- J L___ﬂ — Sd W Wt s " ;\é?w-uhMmJ VA I e W -
Start 815.0 MHz 3003 pts Stop 839.0 MHz | (|| Start 834.0 MHz 3003 pts Stop 860.0 MHz
Spurious Emissiurlm ‘ | | Spurious Emissions

Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit

15.000 MHz 823,000 MHz 100.000 kHz £22,14086 MHz -45.49 dBm -32.49 d8 §34.000 MHz 849.000 MHz 100.000 kHz 848.15335 MHz 19.67 dBm -10.33 de

823.000 MHz 524.000 MHz 200.000 kHz 823.98352 MHz -29.89 dBm -16.89 dB £49.000 MHz 850.000 MHz 200,000 kHz 240,00350 MHz -27.73 dBm ~14.73 dB

824.000 MHz 839,000 MHz 100.000 kHz 824.84665 MHz 20.43 dBm -9.57 d& 850.000 MHz 860.000 MHz 100.000 kHz 85088412 MHz -49.44 dBm -36.44 dB

Y
] j i

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ﬁ ] o
Spectru Spectrum v
Ref Level 30.00 dBm  Offset 10,80 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 10.80 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck 'ABS | SPURIGHIE GHEEKARS_ PARS
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS, PASES
20 dBm 20 dem:
10 dBm 10 dBm
ods =N 0 e = ~ =
-10 dBm \' -1 dBm \|
SPURIOUS_LINE_ABS \
20 dem { -2h dem
\ ‘ |
-30 dBm rJ/ = fsu dBm u'\
-40 dBm ] -40 dBm ™. _\
-50 dam -50 dem
=60 cBm; -60 dem:
Start 815.0 MHz 3003 pts Stop 839.0 MHz Start 834.0 MHz 3003 pts Stop 860.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | Spurious Emissions
Range Law Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | _Powerabs |  ALimit
515.000 MAz | 823.000 MHZ 100,000 kHz 522,06404 MRz ~30.68 dbm -26.68 05 §34.000 MHz | 849,000 MMz 100,000 Kiz 336 76474 Wz 16 B _27W|
823.000 Mrz | 82+4.000 Mz 200.000 kiz 823.99850 MHz -26.88 dam -16.80 d8 840.000 MHz | 850000 MHz 200,000 kHz 843,03447 Mz ~28.47 dBm -15.47 de
824.000 MHz £39.000 MHz 100.000 kHz 83262388 MHz 1.69 dém -28.31 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.69431 MHz -39.07 dbm -26.07 dB
.
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG042406-07B

LTE Band 26 / 15MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum || spectrum
Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.80 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck 'ABS | SPURISHIE CGHEEKARS_ PARS
1 5 5 ABS Li SPURIOUS, INE_ABS PAS
20 ghine _FPURIOUS }INE_ABS pabs 20 chine s
! l
10 dem 10 dBm J ‘I
ods lL 0 dem 1 \
-10 dem T -10 dem !
SPURIOUS_LINE_ABS J| 1 FJ \
20 dem {J L\ 20 dem f i
-30 dém . + I\ -30 dBm ﬂ [ 1
40 derm !v', ‘ 40 dBm -
S0 dem fi ‘\h\ il l | | \ ﬂ 5 \UB PR Il il
E Y i T i 1 - m I Py
[ oA J WL S
e AN\ JJJ L u'"“"/ ! \"‘I‘”w i £a "oo g, wﬂ e N'h'w".m/J lL"ﬂ Nmatihe
Start 815.0 MHz 3003 pts Stop 839.0 MHz || 'Start 834.0 MHz 3003 pts Stop 860.0 MHz
Spurious E'“iSSi“TS | | | | Spurious Emissions
—Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Fraguenc | _Powerabs |  Alimit
815.000 MHz 823.000 MHz 100.000 kHz 922,14885 MHz -46.06 dBm -33.06 d& 534.000 MHz ﬁsﬁ%mz 100.000 kHz E‘TQEE MAz 19.27 dBm -mml
£23.000 MHz 824,000 MHz 200.000 kHz 823,99351 MHz -27.93 dém -14.93 dB 340,000 MH= 850,000 MHz 200,000 kHz 340 04845 MHZ 27.40 dBm Cl4d0de
£24.000 MHz 539,000 MHz 100,000 kHz 824,83167 MHz 19.14 dBm -10.86 dB 850,000 MHz B80.000 MHz 100, D00 kHz BED.B5414 MHz 49.59 dBm 3659 db,
T
) i )

z020 1

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] m
Spectru Spectrum
Ref Level 30.00 dBm  Offset 10.80 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck 'ABS | SPURIGNEGLinEkABS_ PABS
s 3 3 AkS Line _$PURIOUS_LINE_ABS PAS:
20 ghine —FPURIOUS_|INE_ABS 2 20 gbine s
10 dem 10 dBm:
0d8 S ~ ,\ 0 e ey =
-10 dgm | -1 dBm "M)
SPURIOUS_LINE_ABS \ |
-20 dém T -2p dbm L
-30 dém H " B0 dBm \‘\
40 dam -40 dem M.,.&__A
-50 dam -50 dem \
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts stop 839.0 Mz | |[Start 834.0 MAz 3003 pts Stop 860.0 Mz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Law Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
815.000 MHz 923,000 MHz 100,000 kHz 822 52448 MHz -39.61 dém -26.61 d& 834.000 MHz §49.000 MHz 100.000 kHz 53507143 MHz 1.17 dBm ~58.83 db
£23.000 MHz 824,000 MHz 200.000 khz 823956854 MHz -33.05 dém -20.05 d8 949.000 MHz 850,000 MHz 200.000 kHz 849,02947 MHz -34.16 dBm -21.16 dB
824.000 MHz £39.000 MHz 100.000 kHz 632.57892 MHz 1.08 d8m -28.92 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.49451 MHz -40.91 dbm -27.91 dB
Y
) i )
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042406-07B

LTE Band 26 / 15MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.80 dB Mode Auto Sweep

Ref Level 20,00 dém  Offset 10.80 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 fvgPwr
Limit §heck 'AES | SPURIGUE CHANEKABS PABS
1 5 5 ABS Lt SPURIOUS, INE_ABS PASS
20 dIB!I';“H PURIOUS INE_ABS PABS 20 ﬂB;’:i‘p S
] |
10 dBm } 10dBm ‘ |
0ds l 0 dem i
-10 dam -10 dBm \
-20 dem l(,' ‘\ -20 dem J‘U
-30 dam r L\ I\ -30 dBm ﬂ j
-40 dBm H |‘ ‘ -40, dBm l' ’
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-50 dBm Py fi m\‘ V)"\W 7 { “’ J' 1 Bm 7/ XAL W r
) \ ﬂn b o
T DA _J Lol pod s / Lo oo A S
Start 815.0 MHz 3003 pts Stop 839.0 MHz ] ||['Start 834.0 MHz 3003 pts Stop 860.0 MHz
Spurious E'“iSSi“'I‘S | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | _PowerAbs |  aLimit
£15.000 MHz 823,000 MHz 100,000 kHz 822,14086 MHz -45.97 dBm -32.97 d& F31.000 MIz | 849-000 Mz 100.000 kHz S0, 15338 TIFE 16.53 dBm -uwl
523.000 MH2 | 694,000 MHz 200.000 kiz 823,57053 MHz -31.09 dbm -18.09 d& 849,000 MHz 850000 MHz 200,000 kHz 849,02148 MHz -28.41 dBm -15.41 dB
824.000 MHz £39.000 MHz 100.000 kHz £24.83167 MHz 17.63 dém -12.17 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.87413 MHz -49.28 dBm -36.28 dB
Y
i it £

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ﬁ ] o
Spectru Spectrum v
Ref Level 30.00 dBm  Offset 10,80 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 10.80 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck 'ABS | SPURIGHIE GHEEKARS_ PAES
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
20 dBm 20 dem:
10 dBm 10 dBm
D de SR 0 da S
r.;u.,ww-ww e o :L,\,,_,,\ T e P N Y e
-10 dBm -1 dBm 1|
SPURIOUS_LINE_ABS | 1
-20 dem f i -2p dBm
-30 dem ] \1 30 dem ‘\
proed” 1
-40 dBm -40 dBm m
50 dem 50 dem 1
-60 dBm -60 dem
Start 815.0 MHz 3003 pts Stap 839.0 MHz || Start 834.0 MHz 3003 pts Stop 860.0 MHz
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__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup RBW | Frequency | Powerabs | ALimit
515.000 MAz | 823.000 MHZ 100,000 kHz 522,63636 Mnz ~40.10 dém -27.10 4B §34.000 MHz | 849,000 MMz 100,000 Kiz 335 61089 Mz .04 B _Zgwl
523.000 MH2 | 694,000 MHz 200,000 kHz 823,57652 MHz -35.60 dbm -22.60 d& 849,000 MHz 850000 MHz 200,000 kHz 849,01548 MHz -38.08 dBm -25.08 dB
£24.000 MHz 539.000 MHz 100.000 kHz £30.46503 MHz -0.42 dBm -30.42 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -44.83 dBm -31.83 dB
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